Fernwood and Highland Water Service

2022 Annual Report /-
e —— ]

CIED | Drinking Water

INTRODUCTION

This report provides a summary of the Fernwood and Highland Water Service for 2022. It includes a
description of the service, summary of the water supply, demand and production, drinking water quality,
operations highlights, capital project updates and financial report.

SERVICE DESCRIPTION

In 2010 the Highland and Fernwood water services merged to construct new water treatment plant to
operate as a single water system. Both former water services hold legacy budgets to repay existing debt
and outstanding capital works. The service obtains its drinking water from St. Mary Lake, which lies
within an uncontrolled multi-use watershed. The Capital Regional District (CRD) holds five licenses to
divert a total of up to 230,000 m? per year and store up to 30,800 m3. St. Mary Lake is subject to seasonal
water quality changes and is affected by periodic algae blooms.

The Highland service was first developed in the 1970’s under the name Vesuvius Holdings and was
converted to the Highland Water System in 1978. It then became a CRD service in 2004. The Fernwood
service was created in the 1970’s by a private developer and was converted to the Fernwood
Improvement Water District in 1984. It then became a Capital Regional District (CRD) service in 1989.
The Fernwood and Highland Water Service (Figure 1) is comprised of 333 parcels of land with 321 of
those parcels connected to the service.

. 2 - Highland-Fernwood
ek % AN
. Water System
. N ¥
% S cren
%, i NI [ ———
%, 2, ¢
D A, b | Water Service Area| |
> 1 /
S §22 [/
5 =/ /
& =
=
=
Fer/de fance,Rd |
Malifiew PC T
\\
3 Maliview:Dr
s, &
Richard=pys %%,
IR %,
Q/\/(ﬁ 5 ernyfo se #2
\ J Ferrwood erv
’
Y ¢
B iR
\ § N\
| ¢
dsRd "~ Ensilop, 3
Hidht od WTP | VAT f
1  water Service Area g -Fernwood Tl i lep, |
s Distribution Main & ; :l ity kres ge’kd
e Untreated Supply Main L U‘m 2
Treatment Plant NorthiBand.Po p 0 lantdiddle Reservoir
e Reservoir (Storage Tank) 3 - ddle |
) Pump Station \)
E Pressure Control Station 2. g nd Ubpéer R brvd
® Water Well 2 Lake 7S [ ST
e @ T
® AirValve 2 e o e =
- Hydrant q\ Tjﬁ&:\ Trincomali_Hts = Z=H
s ! — \D:
° Standpipe T Ttincarhali pl i1 [ =T =MainsiEaN |

Figure 1. Fernwood and Highland Water Service




The Fernwood and Highland water system is primarily comprised of:

e a water treatment plant (WTP) that draws water from St. Mary Lake and treats it at a location on
Maycock Road, adjacent to the lake. The water is treated using a rapid mix system, flocculation,
dissolved air floatation (DAF) and filters, ultraviolet disinfection, then chlorination prior to being
pumped, via the distribution system to two different reservoirs. The WTP design flow rate is 11.3
I/sec (150 Igpm);

e one raw water pump station on Maycock Road, adjacent to the lake. (flow rate of two pumps running
is 4.6 l/sec (60 Igpm);

e approximately 12,000 m of water distribution pipe

e 4 water reservoirs — one 180 m® (40,000 Ig) on the Highland system, one 91 m® (20,000 Ig) on the
Highland system, one 45 m? (10,000 Ig) on the Fernwood system and, one 91 m? (20,000 Ig) on
the Fernwood system

e 2 water system booster pumps:
o Highlands Middle Reservoir
o Highlands Upper Reservoir

o fire hydrants, standpipes, and gate valves
e water service connections complete with water meters

e 2 pressure reducing valve stations - one on North End Road and one on Maliview Drive.

WATER PRODUCTION AND DEMAND

Referring to Figure 2, 71,233 cubic meters (m?®) of water was extracted (water production) from St. Marys
Lake in 2022; a 4% increase from the previous year and a 9% decrease from the five-year rolling average.
Water demand (customer water billing) for the service totalled 55,308 m? of water; a 5% increase from
the previous year and a 9% increase from the five-year rolling average.

a
n
.
5
00

78,025

90,000

R
~ )
© o o
@ g .
o0 o
© ~

80,000
70,000
60,000
50,000

40,000

Volume (m3)

30,000
20,000

10,000

2018 2019 2020 2021 2022

Year
B Water Production B Water Demand

Figure 2: Fernwood and Highland Water Service Annual Water Production and Demand

Page 2 Fernwood and Highland 2022 Annual Report




Water production by month for the past five years is shown in Figure 3. As with most water systems,
water consumption follows a typical diurnal pattern where the monthly total flow peaks during the summer
months. The 2022 monthly flow information is indicative of this diurnal pattern. However, for prior years
it can be seen that the monthly flow trending does not follow this pattern and is indicative of water system
leaks that influence and skew monthly water production data, 2018 case in point.

10000

9000

8000

7000

6000

5000

4000

Volume (m3)

3000

2018 —— 2019 2020
———202] em—?022

2000

1000

January  February  March April May June July August September October November December

Month

T ——
Figure 3: Fernwood and Highland Water Service Monthly Water Production

The Fernwood and Highland Water System is fully metered, and water meters are read quarterly. Water
meters are manually read on a quarterly basis and the data enables water production and consumption
to be compared in order to estimate leakage losses in the distribution system. The difference between
water produced and water demand (total metered consumption) is called non-revenue water and includes
distribution leaks, meter error, and unmetered uses such as fire hydrant usage, distribution system
maintenance, and process water for the treatment plant. Non-revenue water is approximately 22%.
Water loss is estimated to be approximately 19% which is considered low for a small water system such
as Fernwood and Highland.

WATER QUALITY

In 2022, the analytical results (biological, chemical and physical parameters) of water samples collected
from the Highland/Fernwood Water Systems indicated that the drinking water supplied to the customers
was generally of good quality. The Highland distribution system experienced a water main break that led
to a partial Boil Water Advisory (BWA) Sept 20 —23). Also, St. Mary Lake experienced an almost
continuous cyanobacteria bloom with particularly high activity from April to June and again from
September to October. Various species of potentially toxin producing cyanobacteria were responsible for
these blooms but all samples taken from the intake of the Highland/Fernwood Water System tested
negative for microcystin, a cyanotoxin frequently associated with such blooms. During these algal events,
the Highland/Fernwood water treatment plant was able to produce safe and good quality drinking water.

The data below provides a summary of the water quality characteristics in 2022:

Page 3 Fernwood and Highland 2022 Annual Report



Raw Water:

e The raw water exhibited typically low concentrations of total coliform and E.coli bacteria
throughout the cold weather periods, but much higher spikes during the summer.

¢ No parasitic Cryptosporidium oocysts or Giardia cysts were detected in 2022.

e The analyses of raw water samples indicated low concentrations of iron and but elevated
concentrations of manganese in the fall (November).

e The raw water was slightly hard (median hardness 36.65 mg/L CaCOs).

e The raw water turbidity (cloudiness) was below or near 1 NTU during the winter and summer
months, but well over 1 NTU in the spring (April — June; up to 16 NTU) and in the fall (September
— October; up to 4.2 NTU). These episodes of high raw water turbidity were the result of strong
cyanobacteria blooms.

¢ A median annual total organic carbon (TOC) concentration of 3.35 mg/L confirms the mesotrophic
(semi-productive) to eutrophic (productive) status of St. Mary Lake.

e Cyanobacteria blooms of various species occurred almost all year long in St Mary Lake. Despite
the blooms of potentially toxin producing cyanobacteria species, no cyanotoxins (microcystin)
were detected in the raw water entering the treatment plant in 2022.

Treated Water: